



Product Service

CERTIFICATE

No. Z2 053696 3451 Rev. 00

Holder of Certificate: **KOMPAN A/S**
C.F. Tietgens Boulevard 32C
5220 Odense SØ
DENMARK

Certification Mark:



Product: **Combination playing construction**

The product was tested on a voluntary basis and complies with the essential requirements. The certification mark shown above can be affixed on the product. It is not permitted to alter the certification mark in any way. In addition, the certification holder must not transfer the certificate to third parties. This certificate is valid until the listed date, unless it is cancelled earlier. All applicable requirements of the Testing, Certification, Validation and Verification Regulations of TÜV SÜD Group have to be complied. For details see: www.tuvsud.com/ps-cert

Test report no.: 713319005-21

Valid until: 2029-05-16

Date, 2024-05-21

(Tobias Hofmann)



Product Service

CERTIFICATE

No. Z2 053696 3451 Rev. 00

Model(s): NRC100101, NRC100201, NRC100301, NRC100401,
NRC200101, NRC200201, NRC200301, NRC200401,
NRC300101, NRC400101, NRC60101, NRC60201

Parameters:

Posts for towers is made of natural shaped Robina wood with a dimension of 100 – 230 mm. Beam for net links, balance links 100 – 230 mm
Platforms made of frame wood with dimensions of 70 x 48 mm and floorboards 27 x 96 mm. Barriers made of joints of half cut natural shaped wood with a dimension of 80 - 100 mm and machined battens with dimensions 48 x 30 mm.
Boards thickness 21 mm and various width.
Guardrails made of Ø80 - 100 half cut natural shaped Robina wood.
Brackets for platforms and barriers of pressed and welded hot dip galvanized brackets.
Roofs – supporters in different dimensions covered with 21 mm boards and decorations of 80 -100 half cut natural wood.
Other boards for play counters and benches with thickness 21 - 27 mm in various width.
Nets and climbing ropes made of Ø16 mm PP covered steel ropes.
Platform heights: 28 – 48 - 88 – 112 – 148 – 178 cm
Steel slides - 2 mm AISI 304 plate.
Plastic slides – Different rotation molded models made of MDPE.

Tested according to: DIN EN 1176-1:2017
DIN EN 1176-3:2017
EN 1176-1:2017
EN 1176-3:2017